SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Date: 20.J4N.2020 10.09:09

DCate: 20.J4N.2020 10.45:33

pectrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 12.00 dBm| ™Il 13.65 dBm|
20 699.79200 MHz - 703.4610 MHz
1 Oce B 4.505494505 MHz . Oce B £8.001008991 MHz
T2 T1 . -~ 12
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-40d -40 d
50 df -50 di
60 d -60 db
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 689.752 MHz 12.00 dBm ML 703.461 MHz 13.65 dBm
TL 1 699.24226 MHz 8.13 dém Oce Bw 4.505494505 MHz TL 1 699.4845 MHz 8.39 dém Oce Bw 8.991008991 MH2z
T2 1 703.74775 MHz 7.58 dém T2 1 70B.4755 MHz 7.56 dém
L I ) L I ) -
Date: 20.JAN.2020 10:06:03 Date: 20, JAN.2020 10.42.27
ectrum &2 pectrum i
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 12.87 dBm| ™Il 13.91 dBm|
0 706.55100 MH?Z| - 710.4770 MHz
Occ B 4.505494505 MHz £.971028971 MHz
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-40 -40 df
50 df -50 di
-60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 706.551 MHz 12.87 dém ML 710.477 MHz 13.91 dBm
TL 1 705.24226 MHz 8.32 dém Oce Bw 4.505494505 MHz TL 1 703.0045 MHz 7.97 dBm oce Bw 8.971028971 MHZ
T2 1 709.74775 MHz 5.47 dém T2 1 711.5755 MHz 7.16 dém
L I ) - L I ] o
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Date: 20.JAN 2020 10:10:13

pectrum v
Ref Level 30.00 GBm  Offset 10,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.70 db & RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 12.71 dBm) MiL1] 14.70 dBm)
2 713.72000 MHz o 707.8030 MHZ
M1 Occ Bw 4495504496 MHz| Occ Bw 0.030969031 MHz|
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-6 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 713.72 MHz 12.71 dam ML 707.803 MHz 14,70 dam
T 1 71124225 MHz 7.33 dm Oce Bw 4,495504496 MHz TL L 706.4845 MHz 8.69 dBm Oce Bw 9.030969031 MHz
T2 1 715.73776 MHz 7.68 dam T2 1 7155155 MHz 8.10 dam
—

L U

Date: 20.JAN.2020 10:46:37

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Spe n L
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGliNEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOLUS INE_ABS PASES
20 dBm K-.\ 20 dBm
|
10 dBm ! \ 10 dBm F \\
ode | 0 dBm f
-10 dem | -10 dBm '
SPURIOUS_LINE_ABS \ 'J
-20 dem L“‘ -20 dBm .
-20 dBm 1] 10 -30 dBm .Jr
-40 dem /l, M, 10 e \\
-50 dam - \,Nm
L L v“"‘" RSN e,
a-dm 60 dem —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,85099 MHz -31.17 dém -18.17 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.77922 MHz 20.11 dBm —-SWI
598.900 MHz 699,000 MHz 30.000 kHz 698.99795 MHz -35.52 dBm -22.52 dB 716,000 MH= 716,100 Mz 30,000 kHz 716 00504 MHz 3120 dBm 1520 de
599.000 MHz 701,000 MHz 100.000 kHz 589.25275 MHz 20.16 dBm -0.84 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.18447 MHz -30.33 dbm -17.33 dB
T
J il )

Date: 20.JAN. 2020 09:27.00

Date: 20.JAN.2020 09:35:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 d& Mode Auto Sweep

Spec 1

Ref Level 30,00 dém
SGL Count 100/100

offset 10.70 dB Mode Auto Sweep

@1 Avgpwr [01 avgpur
Limit Fheck PAES | SPURIGIECHNEKABS _ PAES
1 y s s Aka Line _$PURIOUY INE_ABS PASS
20 dIB!I'TF‘“J PURIOUS INE_ABS 20 dBém
10 dBm [ -“1 10 dBr-./"‘“ \
0da | 'ﬁ 0 dem-+
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-40 dBm e -40 dBm
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-50 dBm — -50 dBm
T B
i . e R T
-65-cBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698, 16648 MHz -33.08 dém -20.08 d& 714.000 MHz 716.000 MHz 100.000 kHz 714,92408 MHz 12.37 dBm -17.63 db
698.900 MHz 699,000 MHz 30,000 kHz 698,99376 MHz -36.21 dém -23.21 de 716.000 MHz 716.100 MHz 30.000 kHz 716,05390 MHz -35.50 dBm -22.50 dB
699,000 MHz 701,000 MHz 100,000 kHz 699,99401 MHz 11.13 dBm -18.87 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.64 dbm -18.64 db
- —_—
) e i )

Date: 20.JAN. 2020 09:23.57

Date: 20.JAN.2020 09:32:17
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 12/ 1.4MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

:%:' Spe.
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
B 3 3 5 Line _$PURIOUY INE_ABS PASES
20 gkl _FPURIOUS_LINE_ABS ﬂ 20 ghiD -
[
10 dBm ! 10 dBm {‘ 7
0ds 5l 0 dem {
-10 dBm -10 dBm ]
SPURIOUS_LINE_ABS L ‘
20 dem 'V\ 20 dim /J
-30 dBm -30 dem
40 dBm { u "w 40 de -
/ N
50 dem ! \ -
[ R - |
o -dam T -60 dem: e
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69885110 MHz -33.02 dém -20.02 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.76324 MHz 19.46 dBm -mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -32.17 dém -19.17 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00385 MHz 31.08 B 15,08 dB
£99.000 MHz 701,000 MHz 100,000 kHz £99,28272 MHz 19.60 dBm -10.40 dB 716,100 MH2 725,000 MH2 100,000 kHz 716, 10445 MHZ ~31 44 dBm Z16.44 db
) ] i

Date: 20.JAN2020 09:25:59 Date: 20.JAN.2020 09:34:19

Lowest Band Edge / Full RB Highest Band Edge / Full RB

[u:u y m
= Spe n
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
1 | 3 3 Aks Line _$PURIOUY INE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ohi
10 dem : 'l\ 10 dBFT -\
0ds [f 0 demy
| 1]
-10 dBm: " -10 dBy
SPURIOUS_LINE_ABS J \
-20 dém { \‘N -20 dBm
-30 dBm -30 djm ‘
=
- “-»_.\\
-40 dBm - d
40 dBm e
-50 dBm -50 dBém o
™| e
Do e
Sz 60 dBm =
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
£30.000 MHz 698.900 MHz 100,000 kHz 696.88666 MHz -30.43 dBm -17.43 d8 714.000 MHz 716.000 MHz 100.000 kHz 71484815 MHz 11.58 dBm -18.42 db
698.900 MHz 699.000 MHz 30,000 kHz 698.96289 MHz -33.90 d&ém -20.90 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.07807 MHz -35.88 dBm -22.88 dB
699.000 MHz 701.000 MHz 100.000 kHz 700.05764 MHz 12.10 dém -17.90 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -32.15 dBm -19.15 dB
i T
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Date: 20.JAN.2020 09:33:18

Date: 20.JAN. 2020 09:24.58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

:%:' Spe.
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHEGliNEKARS_ PAES
B 3 3 Line sSPURIOUS INE_ABS PAS!
20 ghine _BPURIOUS }INE_ABS 20 dhine 5 5
10 dBm ﬂ\ 10 dBm ]’ \
0 dB 0 dem J
-10 dem lh -10 dBm
SPURIOUS_LINE_ABS | J
-20 dBm V,\ -20 dBm {\‘J
-30 dem \ -30 dem v
-40 dBm ‘L 40 dem
-50 dam W W{f \‘“n«%‘
. S
3 dom 60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69882443 MHz -33.73 dém -20.73 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.70929 MHz 16.26 dBm -uml
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -37.72 dBm -24.72 dB 716,000 MH= 716,100 Mz 30,000 kHz 716 00894 MHz 3139 dBm la3ade
559.000 MHz 701.000 MHz 100.000 kHz 699.23676 MHz 18.46 dBm -11.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -30.17 dBm -17.17 dB
]—' T

Date: 20.JAN. 2020 09:39.07

i

Date: 20.JAN.2020 09:43:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:u y m
= Spe n
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
1 | 3 3 Aks Line _$PURIOUY INE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ohi
10 dBm [ ,\ 10 daﬁf _\
ode - 0 dBm !
[ ] \
|
_10 dem - ! -10 de t
SPURIOUS_LINE_ABS J 1 \
-20 dBm { T -20 d T
-30 dBm ,,,“ s (] -30 cpm u__‘_
~.
-40 dBm - -40 dBm
|
o~ \"\
-50 dem -50 dBm
st R
» wm_"_’_#___.ad‘-‘— — ]
3-efny -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
630.000 MHz 698,900 MHz 100.000 kHz 698.88666 MHz -30.69 dém -17.69 dB 714.000 MHz 716.000 MHz 100.000 kHz 715,27772 MHz 10.16 dBm -19.84 dB
698.900 MHz 699.000 MHz 30,000 kHz 698.99615 MHz -33.95 dém -20.95 di 716.000 MHz 716.100 MHz 30.000 kHz 716.02173 MHz -35.50 dBm -22.50 dB
699.000 MHz 701.000 MHz 100.000 kHz 700.04555 MHz 10.52 dém -15.48 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.13112 MHz -32.04 dBm -19.04 dB
T
I il [ I

Date: 20.JAN, 2020 09:38.07

Date: 20.JAN.2020 09:42:16

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

=)
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
B 3 3 Line _$PURIOUS_LINE _|ABS PAS!
20 gkl _FPURIOUS_LINE_ABS (\ 20 gbine 1"1 S
10 dBm { ‘| 10 dBm [Jl 1
o dd ! L\ 0 dem ] |
-10 dBm -10 dBm J
SPURIOUS_LINE_ABS \ ;
20 dem - -20 dBm
l N
-30 dBm f\ ﬂ ‘M\ f ] -30 dBm , \ M‘(" ‘.\ -
-40 dBm ’f ' / e 240 dBm "M \‘\ ‘rl \‘
[/ A / \
-50 dBm LA e gt
| ~ i N
-  — —" o B
o 50 dem —
Start 690.0 MHz 3003 pts stop 702.0 MHz | |[[Start 715.0 Mz 3003 pts Stop 725.0 Mnz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
£690.000 MHz 598,900 MHz 100.000 kHz 698.89555 MHz -27.62 dém -14.62 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.80370 MHz 19.62 dBm -10.18 de
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99845 MHz -19.51 dbm -6.91d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00205 Mz -20.31 dBm -7.31 d8
559.000 MHz 702.000 MHz 100.000 kHz £99.23227 MHz 20.53 dBm ~9.47 de 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.35 dBm -15.35 dB
]—' T

Date: 20.JAN. 2020 09:48:50

i

Date: 20.JAN.2020 09:57:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:u y m
= Spe n
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
1 | 3 3 Aks Line _$PURIOUS_LINE _|ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ohi
10 dB 10.4Bm
m ‘,..Aww_\ W“""\l‘-’\wmw”\
0 dB : derm \
-10 dém } ] 10 dem i
SPURIDUE. INE 763 H I
20 dBm l -20 dem l
-30 dBm -30 dBm
i p— = —
-40 dBm f -40 dBm %
SIS S s
el
-50 dem -50 dBm
I B e ™
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
630.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.46 dBm -17.46 dB 713.000 MHz 716.000 MHz 100.000 kHz 713,43007 MHz 8.83 dBm -21.17 dB
698.900 MHz 699.000 MHz 30,000 kHz 698.99925 MHz -28.38 dém -15.38 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00075 MHz -29.14 dBm -16.14 dB
699.000 MHz 702.000 MHz 100.000 kHz 700.99151 MHz 8.51 dBm -21.49 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.05 dBm -17.95 dB
T
I il [ I
Date: 20.JAN2020 09:45:48

Date: 20.JAN.2020 09:54.09
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=5
Ref Level 30.00 dbm _ Offset 10,70 db Mode Auto Sweep Ref Level 30,00 dm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
B 3 3 Line _$PURIOUS_LINE _|ABS PAS!
20 gkl _FPURIOUS_LINE_ABS - 20 gbine r_\ S
10 dBm f \ 10 dBm L
/
i i
0 dB - \ 0 dém E
-10 dBm -10 dBm !
SPURIOUS_LINE_ABS \ J
20 dem J {\ 20 dim
-20 dBm ‘{ T -30 dBm ﬂ ‘mp v
nlf |
. A 'R | . A
U/ WY K A P\
-50 dam T dgm
- i u«h}i WM‘W S
» el e T L/
-l -60 dBm
Start 690.0 MHz 3003 pts stop 702.0 MHz | |[[Start 715.0 Mz 3003 pts Stop 725.0 Mnz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -20.49 d&m -16.49 d8 713.000 MHz 716.000 MHz 100.000 kHz 715,74076 MHz 19.07 dBm -10.93 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99815 MHz -21.51 dbm -8.51d8 716,000 MHz | 716,100 MHz 30.000 kHz 716,00245 Mz -21.18 dBm -5.18 dB
559.000 MHz 702.000 MHz 100.000 kHz £99.25025 MHz 19.74 ddm ~10.26 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.53 dBm -15.53 db
e —

]" 1

Date: 20.JAN. 2020 09:47.50

i

Date: 20.JAN.2020 09:56:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.JAN. 2020 09:48:49

Date: 20.JAN.2020 09:55:10

[u:u y m
= Spe n
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECHNEKARS PABS
1 | 3 3 Aks Line _$PURIOUS_LINE _|ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dbin
10 dBm
ods \\
-10 dem: |
SPURIOUS_LINE_ABS { H
20 dBm j -20 dem 1
-30 dBm -30 dBm
——— | S —
-40 dem — 40 dBm i
T ™
50 dam — 50 dBm IS
IR B e ] ™
&0 dBm -60 dBm =
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -30.67 dBm -17.67 dB 713.000 MHz 716.000 MHz 100.000 kHz 713.50799 MHz 8.11 dBm -21.89 db
698.900 MHz 699.000 MHz 30,000 kHz 698.99765 MHz -20.06 d&ém -16.06 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00095 MHz -29.90 dBm -16.90 dB
699.000 MHz 702.000 MHz 100.000 kHz 700.34715 MHz 7.85 dBm -22.14 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.66 dBm -18.66 dB
T
I il [ I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

:%:' Spe.
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
B 3 3 Line SPURIOUS_LINE_|ABS. PAKS
20 ghine _BPURIOUS }INE_ABS /,\ J L '\
10 dBm { + 10 dBm {,‘ '\
0dB |‘ 0 dem }
-10 dem \ -10 dBm
SPURIOUS_LINE_ABS i l’
-20 dem 20 dBm
-30 dem {\ -30 dem ﬂ
]
ALY b T A4 8l
MIVACYAN | WAV
-50 dam j ek \lw 9 50 dBm J/ k\
— T T et e
-ciB e 60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 697.96199 MHz -33.02 dém -20.02 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.77672 MHz 16.49 dBm -uml
598.900 MHz 699,000 MHz 30.000 kHz 698,99815 MHz -24.62 dBm -11.62 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00095 MHe 2385 dBm Closa de
559.000 MHz 702.000 MHz 100.000 kHz 699.23826 MHz 18.63 dBm -11.37 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.97 dBm -17.97 d8
Y e ——

Il

Date: 20.JAN. 2020 10:00:59

i

Date: 20.JAN.2020 10:05:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ué:' Spectrum L
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Timit dheck PABS | SPURIGIECLiNEKARS_ PABS
1 | 3 3 Aks Line _$PURIOUS_LINE _|ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ohi
10 dBm 10 dBm
. L X
f W, / | ey
0ds " ; dem \
-10 dém f \ k10 dem +
SPURIOUS_LINE_BRS | 1|
20 dBm I -20 dem }
-30 dBm -30 dBm
L T
1T | —
-40 dBm -40 dBm
-»-"/J i
-50 dem — 50 dBm -
-60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -32.57 dBm -19.57 dB 713.000 MHz 716.000 MHz 100.000 kHz 713.37912 MHz 6.82 dBm -23.18 db
698.900 MHz 699.000 MHz 30,000 kHz 698.99915 MHz -30.78 dém -i7.78 de 716.000 MHz 716.100 MHz 30.000 kHz 716.00055 MHz -30.82 dBm -17.82 dB
699.000 MHz 702.000 MHz 100.000 kHz 700.06244 MHz 6.80 dBm -23.20 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.27 dbm -19.27 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spe

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

offset 10.70 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
20 ghine —$PURIOUS_LINE_ABS 3 . 20 ghine PURIOUS_LINE_ABS " PASS
10 dem “ \‘ 10 dBm } !
| D [

-10 dem: 7 ‘

-10 dém ]

;;I ;‘;;"‘.‘Ha LINE_ABS "1 -20 dém J‘ “l

o e l : ﬂ -30 dBm l

-40 dBm ’\ [J h‘" J l~ iy =40 demy; Jj h‘
-50 dgm ] \ / YH\’“‘“ ‘ \I M% M‘J

"__/\__\__f j [

Y

ot
0 B T

-60 dBm:

Date: 20.JAN. 2020 10:17.59

Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 69721513 MHz -30.87 d&m -17.87 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.68282 MHz 19.98 dBm -10.02 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99985 MHz -27.10 dBm -14.10 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00015 MHz -27.87 dBm -14.97 dB
£99.000 MHz 704,000 MHz 100.000 kHz 699,368212 MHz 20.13 dBm -9.67 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.35 dBm -22.35 dB
i - ¥ —_—

Date: 20.JAN.2020 10:25:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:u y m
= Spe n
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit dheck PABS | SPURIGIECHNEKARS PABS
1 | 3 3 Aks Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dbin
10 dBm 10 dBm
{Mm Wwwwwﬂwm.\ wwwwww—w—um,\
0 dB ’ 1 of dem \
f
-10 dem 1 7 0 dém :
20 dBm JJ 20 dem \
-30 dBm -30 dBm ﬂl%
T e B | et
-40 dBm ,_./{ -40 dBm e
| i
50 dap S 50 dBm "k
el !
60 dBm 60 dBm =
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -33.15 dBm -20.15 dB 711.000 MHz 716.000 MHz 100.000 kHz 713.18032 MHz 6.35 dBm -23.65 db
698.900 MHz 699.000 MHz 30,000 kHz 698.99815 MHz -33.19 dém -20.19 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00095 MHz -32.42 dBm -19.42 dB
699.000 MHz 704.000 MHz 100.000 kHz 70136513 MHz 6.31 dBm -23.69 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.73 dBm -17.73 dB
T
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Date: 20.JAN. 2020 10:14:57

Date: 20.JAN.2020 10:23:17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

]" 1

Date: 20.JAN. 2020 10:18:58

i

:%:' Spe.
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
B 3 3 3 Line SPURIOUS_LINE_ABS. PAS!
20 ghine _BPURIOUS }INE_ABS 20 dkine x 5
N i
10 dBm I \ 10 dBm f
0d / - 0 dém i \
[ |
-10 dem l -10 dBm —
SPURIOUS_LINE_ABS J k‘ f( !
-20 dBm l - [ -20 dBm i
-30 dem |L -30 dem
di Jﬁ'\ J J ‘ Ly w‘
-40 dem \ /l U]‘Nl I 1 40 dem i ¢
W) iy L h N
-50 dem 50 ghih -
\ V'qkﬂ |y F' ' lvv
N J R V’“-‘er Ny Wv_df\fdv ‘M
cll s “60°dem el
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequenc | Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 697.19735 MHz -35.10 dém -22.10 d& 711.000 MHz 716.000 MHz 100.000 kHz 7126 5588 Wiz 19.35 dBm -mml
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -27.32 dBm -14.32 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00195 MHz 27.19 B 419 de
559.000 MHz 704.000 MHz 100.000 kHz 699.33716 MHz 19.38 dBm -10.52 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.73 dBm -18.73 dB
e ——

Date: 20.JAN.2020 10:26:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:u y m
= Spe n
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
1 | 3 3 3 Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ohi
10 dBm 10 dBm
rr-m fm”\hwwmv-\muw\ Jv-'mmmww-«w e S Y W
0dB T of dem t
|
|
-10 dem , ‘ 10 dem 1
SPURIOUS_LINE_ABS } L \
20 dBm / 20 dem ¥
-30 dBm -30 dBm \
P —— —
40 dBm . 40 dBm o=
[ v
I | ‘\\
50 dem— — -50 dBm
o “\
60 dBm 50 dBm [
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
630.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.30 dBm -20.30 dB 711.000 MHz 716.000 MHz 100.000 kHz 712,46603 MHz 5.64 dBm -24.36 dB
698.900 MHz 699.000 MHz 30,000 kHz 698.98926 MHz -33.75 dém -20.75 di 716.000 MHz 716.100 MHz 30.000 kHz 716.01004 MHz -33.82 dBm -20.82 dB
699.000 MHz 704.000 MHz 100.000 kHz 70108042 MHz 5.35 dBm -24.65 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -31.04 dBm -18.94 dB
T
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Date: 20.JAN2020 10:15:58 Date: 20.JAN.2020 10:24:18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

=5
Ref Level 30.00 dm _ Offset 10.70 db Mode Auto Sweep Ref Level 30,00 dm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
B 3 3 Line _$PURIOUS_LINE_ABS PAS!
20 ghine —$PURIOUS_LINE_ABS 20 dkine s
A N
10 dém : 10 dem [
}f \\ ﬂ \l
-10 d8m i -10 dBm
SPURIOUS_LINE_ABS } 'l\ f H
-20 dém + ‘ f\ -20 dBm ‘l
-30 dBm l -30 dem W\
-40 dom /’\L I ) } H 40 dem -
N 7 R sl
-50 dgm Y T -50 dem
T ¥ ) 7
~ AN vy —
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 71L.0 Mz 3003 pts Stop 725.0 Mnz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£690.000 MHz 598,900 MHz 100.000 kHz 697.16179 MHz -32.72 dém -19.72 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.63786 MHz 18.35 dBm -11.65 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99795 MHz -29.35 dBm -16.95 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00055 MH= 57.40 dBm 1440 dB
559.000 MHz 704.000 MHz 100.000 kHz £99.36214 MHz 18.00 d3m -12.00 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.99 dm -18.99 de
T

Il

Date: 20.JAN. 2020 10:08:17

i

Date: 20.JAN.2020 10:12:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:u y m
= Spe n
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
1 | 3 3 Aks Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ohi
10 dBm 10 dBm
IMW%-WWWM WQFMWM”\MMW ]
ods i .
[ | '
_10 dem { 0 dBm -
SPURIOUS_LINE_ABS f \ \
20 dBm I( 20 dem H\
-30 dBm -30 dBm
[ o —
40 dBm — 40 dBm T
50 dam = 50 dBm C
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz £98.89555 MHz -33.79 dBm -20.79 d& 711.000 MHz 716.000 MHz 100.000 kHz 713.53457 MHz 4.60 dBm -25.40 db
698.900 MHz 699.000 MHz 30,000 kHz 698.99815 MHz -35.09 dém -22.09 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00385 MHz -35.22 dBm -22.22 dB
699.000 MHz 704.000 MHz 100.000 kHz 700.23526 MHz 4.56 dBm -25.44 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.67 dBm -19.67 dB
T
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 12 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

:%:' Spe.
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
B 3 3 3 Line SPURIOUS_LINE_ABS. PAS!
20 ghine _BPURIOUS }INE_ABS ] 20 dhine s
10 dBm l 10 dBm [ \
0dB II T 0 dem / |
-10 dem ‘ -10 dBm , \
SPURIOUS_LINE_ABS ( ‘\ k
-20 dem 20 dBm [
Y 1]
.30 dem " | -30 dBm }
R 1]
-40 dem \ 40 dem i
* AN
, 1N 7 I £,
0 e ™ T Ty o || i AL N
I RSV LTI | D P e 1
0 60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69888666 MHz -48.00 dém -30.00 d& 706.000 MHz 716.000 MHz 100.000 kHz R AT 19.93 dBm -mwl
598.900 MHz 699,000 MHz 30.000 kHz 698,99925 MHz -39.73 dBm -26.75 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 01284 WHe 3955 dBm 2655 db
559.000 MHz 709.000 MHz 100.000 kHz 699.58442 MHz 19.55 dBm -10.45 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -42.42 cBm -29.42 dB
) ] i

Date: 20.JAN2020 10:32:33 Date: 20.JAN.2020 10:40:53

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo 3 ao
= Spe n

Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvoPwr [@1 avoPwr

Limit ¢heck PABS | SPURIGHECHBEKARS _ PABS
1 b 3 3 Aks Line _$PURIOUS_LINE_ABS PABRS
20 ghine —pPURIOUS_LINE_ABS 20 dbiln

10 dBm 10 dBm:

o ds i N g NI o st i

B ) Eaviate, e SV

I
-10 dam \ peen
SPURIOUS_LINE_ARS i \ 1
-20 dBm [ k oo H\
-30 dBm r 0 e

- \ :
-0 darm "’"‘M"Jﬁ' 40 dBm h s
dem 50 dBm \

|
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -33.54 dBm -20.54 dB 706.000 MHz 716.000 MHz 100.000 kHz 713.04795 MHz 3.18 dBm -26.82 db
698.900 MHz 699.000 MHz 30,000 kHz 698.99575 MHz -36.68 d&ém -23.68 di 716.000 MHz 716.100 MHz 30.000 kHz 716.02233 MHz -36.41 dBm -23.41 dB
699.000 MHz 709.000 MHz 100.000 kHz 701 53247 MHz 3.90 dBm -26.10 dB 716.100 MHz 725,000 MHz 100.000 kHz 717,32253 MHz -33.55 dBm -20.55 dB

]" 1

Date: 20.JAN 2020 10:29:31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Date: 20.JAN 2020 10:31:32

i

Date: 20.JAN.2020 10:39.:52

:%:' Spe.
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
B 3 3 3 Line SPURIOUS_LINE_ABS. PAS!
20 ghine _BPURIOUS }INE_ABS 20 dhine s F
10 dBm N‘ 10 dBm r }I
0 de I l 0 dém [ ‘l
-10 dem J -10 dBm 1
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-a0 dem /J 'hl\ 40 dBm lﬂ
50 dem ! Y 1 L ||| . i l""m ‘\\
) v -
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Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW Freguenc | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69887777 MHz -43.72 dBm -30.72 d& 706.000 MHz 716.000 MHz 100.000 kHz FCRTEF T 1919 dBm -mml
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -40.80 dBm -27.80 dB 716.000 MHz 716,100 Mz 30,000 kHz 71502133 MHe 3922 dBm 262 dp
559.000 MHz 709.000 MHz 100.000 kHz 699.59441 MHz 18.85 dBm -11.15 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.81 dBm -25.81 dB
]—' T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:u y m
= Spe n
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
1 | 3 3 3 Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ohi
10 dBm 10 dBm
0 ds T P P 0 deh SV, LSS Y e 1)
-10 dam | -10 dem
SPURIOUS_LINE_ABS \ \
-20 dém f L -20 dem
| \
-30 dBm o |50 dem
-40 dem —"‘""'""—W—JH' 40 dBm i R
p— bl -
50 dem -50 dBm AN
L\\
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.86888 MHz -34.77 dBm -21.77 dB 706.000 MHz 716.000 MHz 100.000 kHz 709.61139 MHz 2.71 dBm -27.29 db
698.900 MHz 699.000 MHz 30,000 kHz 698.97158 MHz -38.24 d&ém -25.24 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00285 MHz -37.98 dBm -24.98 dB
699.000 MHz 709.000 MHz 100.000 kHz 701 47253 MHz 2.62 dBm -27.38 dB 716.100 MHz 725,000 MHz 100.000 kHz 717.64261 MHz -34.01 dBm -21.01 dB
T
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 12 / 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

oo s
= Spe

Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
B 3 3 3 Line SPURIOUS_LINE_ABS. PAKS
20 ghine _BPURIOUS }INE_ABS J L |
10 dBm W‘l 10 dBm /) ‘
0dB r j 0 dem f ‘l
-10 dem t -10 dBm ] }
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| 7T
-50 dam 'RI }L.,\’ -50 dem »J"l\ "’l
kPP AN J' ey V\J\\,
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Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69888666 MHz -46.94 dBm -33.94 d& 706.000 MHz 716.000 MHz 100.000 kHz 71540559 MHz 17.99 dBm -12mI
598.900 MHz 699,000 MHz 30.000 kHz 698,99835 MHz -45.52 dBm -32.52 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 01294 WHe 3925 dBm 2625 db
559.000 MHz 709.000 MHz 100.000 kHz 699.59441 MHz 17.88 dBm -12.12 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.43 cBm -26.43 dB

]" 1

Date: 20.JAN 2020 10:44:41

i e = L)

Date: 20.JAN.2020 10:48:50

Lowest Band Edge / Full RB Highest Band Edge / Full RB

[u:u y m
= Spe n
Ref Level 30.00 dbm _ Offsat 10.70 db Mode Auto Sweep Ref Level 30,00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPuwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
1 | 3 3 3 Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ohi
10 dBm 10 dBm
0 dB ] s, i 0 TE'V .
-10 dém IL -1p dem
-20 dém T \1 -30 dem
-30 dBm 4 H|[l0 e |m\’w
7 —
-40 dem [} 40 dBm t R
PO ™.
dem -50 dBm N
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -35.56 dBm -22.56 dB 706.000 MHz 716.000 MHz 100.000 kHz 712.06893 MHz 1.57 dbm -28.43 db
698.900 MHz 699.000 MHz 30,000 kHz 698.95160 MHz -30.31 dém ~26.31 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00475 MHz -38.78 dBm -25.78 dB
699.000 MHz 709.000 MHz 100.000 kHz 704.19980 MHz 1.85 dBm -28.14 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -35.17 dBm -22.17 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum pec 1 I:Iv?
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS PAES
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 201.01949 MHz -59.20 dBm -46.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 6E83.23838 MHz -59,39 dBm -46,39 dB
725,000 MHz 1.000 GHz 100.000 kHz 987.77473 MHz -58.,21 dBm -45,21 dB 725,000 MHz 1,000 GHz 100.000 kHz 891.07143 MHz -58,19 dBm -45,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.09 dBm -33.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.67 dBm -32.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79978 GHz -43.11 dBm -30.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.75128 GHz -43,21 dBm -30.21 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54411 GHz -43.02 dBm -30.02 db 7.000 GHz 9,000 GHz 1.000 MHz 7.55011 GHz -42.92 dBm -29.92 dB
\ I ) wa ( Il J -

Date: 20.JAN.2020 09.27 41
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spec 1 -
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||| tart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 211.57421 MHz -59.36 dBm -46.36 dB 30,000 MHz 630.000 MHz 100.000 kHz 233.67316 MHz -59.28 dBm -46.28 dB
725.000 MHz 1.000 GHz 100.000 kHz 993.21429 MHz -58.08 dBm -45.08 dB 725,000 MHz 1,000 GHz 100.000 kHz 991.89560 MHz -58,09 dBm -45,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -45.88 dBm -32.88 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41415 GHz -46.29 dBm -33.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80227 GHz -43.11 dBm -30.11 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.01226 GHz -43,06 dBm -30.06 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54961 GHz -42.99 dBm -29.99 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54811 GHz -43.08 dBm -30.08 dB
\ ) J ( I J Ve
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 20.JAN.2020 09.36.01

Spectrum pect 1
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B86.86657 MHz -59.40 dBm -46.40 dB 30.000 MHz 690.000 MHz 100.000 kHz 232.68366 MHz -59.20 dBm -46.20 dB
725,000 MHz 1.000 GHz 100.000 kHz 9653.59890 MHz -57.91 dBm -44,91 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.01648 MHz -58,15 dBm -45,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.96 dBm -32.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.78 dBm -33.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91826 GHz -43.32 dBm -30.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77128 GHz -43,18 dBm -30.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.58361 GHz -43.00 dBm -30.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55761 GHz -43.13 dBm -30.13 d&
\ I ) ( Il J ) ol
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LTE Band

12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué]
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||| tart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 233.01349 MHz -59.28 dBm -46.28 dB 30,000 MHz 630.000 MHz 100.000 kHz 689.83508 MHz -59.26 dBm -46.26 dB
725.000 MHz 1.000 GHz 100.000 kHz 999.31319 MHz -58.10 dBm -45.10 dB 725,000 MHz 1,000 GHz 100.000 kHz 971.56593 MHz -58.28 dBm -45.28 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.02 dBm -33.02 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.39865 GHz -46.84 dBm -33.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78478 GHz -43,30 dBm -30.30 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.75728 GHz -42,99 dBm -29.99 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54361 GHz -43.16 dBm -30.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55411 GHz -43.07 dBm -30.07 dB
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FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 20.JAN.2020 09.52.20

Date: 20.JAN.2020 09:51:40

Spectrum pect 1
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 238.29085 MHz -58.96 dBm -45.96 dB 30.000 MHz 690.000 MHz 100.000 kHz 239.28036 MHz -59.23 dBém -46.23 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.46703 MHz -57.91 dBm -44,91 dB 725,000 MHz 1,000 GHz 100.000 kHz 986.95055 MHz -57.99 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.87 dBm -32.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -46.55 dBm -33.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79328 GHz -43.20 dBm -30.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.80377 GHz -43,04 dBm -30.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55161 GHz -42,97 dBm -29.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55711 GHz -43.19 dBm -30.19 d&
( It ] ( ) ) ]

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum pect 1
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 238.29085 MHz -59.22 dbm -46.22 dB 30,000 MHz 630.000 MHz 100.000 kHz 238.62069 MHz -59.39 dBm -46.35 dB
725.000 MHz 1.000 GHz 100.000 kHz 906.45604 MHz -57.89 dBm -44.89 dB 725,000 MHz 1,000 GHz 100.000 kHz 986.67582 MHz -57.,99 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.88 dBm -32.88 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.42664 GHz -46.48 dBm -33.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79478 GHz -43.06 dBm -30.06 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.92176 GHz -43,33 dBm -30.33 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55061 GHz -43.09 dBm -30.09 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55611 GHz -43.05 dBm -30.05 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 20.JAN.2020 10:18:41

Date: 20.JAN.2020 10:19:21

pectrum pec 1 I:Ié:
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrr,k PARS Limit fthnr,k PARS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.51574 MHz -59.24 dBm -46.24 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.51574 MHz -59.26 dBm -46.26 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.19231 MHz -57.83 dBm -44,83 dB 725,000 MHz 1,000 GHz 100.000 kHz 999.31319 MHz -57.98 dBm -44,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.91 dBm -32.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -46.15 dBm -33.15dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91076 GHz -43.16 dBm -30.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.80077 GHz -43,31 dBm -30.31 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.58361 GHz -43.18 dBm -30.18 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85004 GHz -43.19 dBm -30.19 d&
( It ] ( ) ) i

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spec 1 -
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 630.000 MHz 100.000 kHz 238.95052 MHz -59.30 dBm -46.30 dB 30,000 MHz 630.000 MHz 100.000 kHz 669.17541 MHz -58.94 dBm -45.94 dB
725.000 MHz 1.000 GHz 100.000 kHz 996.01648 MHz -58.06 dBm -45.06 dB 725,000 MHz 1,000 GHz 100.000 kHz 994.36813 MHz -58.19 dBm -45.19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.33 dBm -33.33 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41115 GHz -46.28 dBm -33.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91126 GHz -42,97 dBm -29.97 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93876 GHz -43.04 dBm -30.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.53812 GHz -43.16 dBm -30.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55061 GHz -43.14 dBm -30.14 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum pect 1
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 684.88756 MHz -59.26 dBm -46.26 dB 30.000 MHz 690.000 MHz 100.000 kHz 227.07646 MHz -59.24 dBm -46.24 dB
725,000 MHz 1.000 GHz 100.000 kHz 999.31319 MHz =-57.78 dBm -44,78 dB 725,000 MHz 1,000 GHz 100.000 kHz 997 66484 MHz -57.96 dBm -44,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.93 dBm -32.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.06 dBm -33.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.76978 GHz -43.14 dBm -30.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79528 GHz -42,86 dBm -29.86 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54461 GHz -43.22 dBm -30.22 db 7.000 GHz 9,000 GHz 1.000 MHz 7.55211 GHz -43.08 dBm -30.08 d&
\ I ) ( Il J ) ol
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LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué]
Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,70 di Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 245.83508 MHz -59.20 dBm -46.20 dB 30.000 MHz £90.000 MHz 100.000 kHz 234.66267 MHz -59.28 dBm -46.28 dB
725,000 MHz 1.000 GHz 100.000 kHz 984.20330 MHz -57.98 dBm -44.98 dB 725,000 MHz 1.000 GHz 100.000 kHz 999.58701 MHz -57.84 dBm -44.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.78 dBm -32.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.55 dBm -33.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80427 GHz -43.07 dBm -30.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.80677 GHz -43.21 dBm -30.21 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.54111 GHz -43.01 dBm -30.01 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55461 GHz -43.21 dBm -30.21 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 20.JAN.2020 10:36:03

Spectrum pect 1
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 234.00300 MHz -59.26 dBm -46.26 dB 30.000 MHz 690.000 MHz 100.000 kHz 241.25937 MHz -59.21 dBm -46.21 dB
725,000 MHz 1.000 GHz 100.000 kHz 997.11538 MHz =-57.97 dBm -44,97 dB 725,000 MHz 1,000 GHz 100.000 kHz 9B6. 12637 MHz -58,22 dBm -45,22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.89 dBm -32.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.67 dBm -32.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78428 GHz -43.02 dBm -30.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79128 GHz -42,93 dBm -29.93 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55411 GHz -43.06 dBm -30.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54061 GHz -43.15 dBm -30.15 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum pect 1
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 685.21739 MHz -59.16 dBm -46.16 dB 30,000 MHz 630.000 MHz 100.000 kHz 235.98201 MHz -59.22 dBm -46.22 dB
725.000 MHz 1.000 GHz 100.000 kHz 992.44505 MHz -58.15 dBm -45.15 dB 725,000 MHz 1,000 GHz 100.000 kHz 956.45604 MHz -58.21 dBm -45.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.32 dBm -33.32 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41365 GHz -46.71 dBm -33.71 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.76628 GHz -43.13 dBm -30.13 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.02426 GHz -43.20 dBm -30.20 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54511 GHz -43.05 dBm -30.05 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55011 GHz -43.17 dBm -30.17 dB
( It ] ( ) ) ]

Date: 20.JAN.2020 10:41:34

Date: 20.JAN.2020 10:42:15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

pect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

(@1 AvgPwr

Limit fr‘hrrk PARS Limit fthnrk
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
Lot RS B
ey o, e Pt oy o Mo
50 dBr —_ 50 dBm e hat
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 222.12894 MHz -59.34 dBrm -46.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 234.99250 MHz -59.31 dBm -46.31 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.74176 MHz -58.27 dBm -45,27 dB 725,000 MHz 1.000 GHz 100.000 kHz 995.45703 MHz -57.85 dBm -44.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98075 GHz -47.67 dBm -34.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -47.91 dBm -34.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -43.18 dBm -30.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -43.11 dBm -30.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54911 GHz -43.00 dBm -30.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54061 GHz -43.09 dBm -30.09 d&
\ I ) ( I J ) ol
Date: 20.JAN.2020 09.39.49 Date: 20.JAN.2020 09:40:52
Spectrum
Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
A -
B o e i
]
Start 30.0 MHz 19005 pts Stop 9.0 GHz
fSpurious Emissions
Rangelow | Range Up RBW Frequency | Power Abs ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 196.40180 MHz -59.34 dBm -46.34 dB
725,000 MHz 1.000 GHz 100.000 kHz 966.34615 MHz -58.37 dBm -45.37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -47.05 dBm -34.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79928 GHz -42.88 dBm -29,88 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54461 GHz -43.07 dBm -30.07 dB
( I ] U o
Date: 20.JAN.2020 09.43:59
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

pect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

(@1 AvgPwr

Date: 20.JAN.2020 10.01.41

Date: 20.JAN.2020 10:02:44

Limit fr‘hrrk PARS Limit rtm-k
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
I S A
B P s i I B P R P oA P
-50 dem H -50 dBm ke b =
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 671.03448 MHz -59.40 dBm -46.40 dB 30.000 MHz 690.000 MHz 100.000 kHz 235.98201 MHz -59.12 dBm -46,12 dB
725,000 MHz 1.000 GHz 100.000 kHz 997.39011 MHz -58,13 dBm -45,13 dB 725,000 MHz 1,000 GHz 100.000 kHz 997.11538 MHz -58,18 dBm -45,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.24 dBm -34.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -47.33 dBm -34.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94776 GHz -42.97 dBm -29.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79578 GHz -43,08 dBm -30.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54811 GHz -42.92 dBm -29.92 db 7.000 GHz 9,000 GHz 1.000 MHz 7.53962 GHz -43,04 dém -30.04 d&
( It ( ) ).

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Date: 20.JAN.2020 10.05:51

@1 AvgPwr
Limit ¢heck PABS
-10 diAE§RURIOUS LINE_ABS PAES
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
I
o I P P, mghartsr iy P mrimnn
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Range Up RBW Frequency | Power Abs ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 243.23838 MHz -59.25 dBm -46.25 dB
725.000 MHz 1.000 GHz 100.000 kHz 994.36813 MHz -58.22 dBm -45.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.06576 GHz -47.62 dBm -34.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80227 GHz -43,27 dBm -30.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.56661 GHz -43.18 dBm -30.18 dB
( )i | o

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 20.JAN.2020 10.08:58

Date: 20.JAN.2020 10:10:02

Spectrum pect 1
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
I ek SIS Inpnyniel e
Py . Iy A
-50 dem hd ha i -50 dBm z L
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 237.63118 MHz -59.39 dBm -46.39 dB 30.000 MHz 690.000 MHz 100.000 kHz 228.39580 MHz -59.24 dBm -46.24 dB
725,000 MHz 1.000 GHz 100.000 kHz 976.51099 MHz -58.,21 dBm -45,21 dB 725,000 MHz 1,000 GHz 100.000 kHz 998.76374 MHz -57.80 dBm -44,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -47.58 dBm -34.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -47.16 dBm -34.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79528 GHz -43.31 dBm -30.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -43,13 dBm -30.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.52812 GHz -43.16 dBm -30.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55161 GHz -43.11 dBm -30.11 dB
\ I ) ( Il J ) ol

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

Date: 20.JAN.2020 10:12:08

@1 AvgPwr
Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
. e Mt LR
] v
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 234.33283 MHz -59.35 dBm -46.35 dB
725,000 MHz 1.000 GHz 100.000 kHz 996.84066 MHz -58.31 dBm -45.31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.85 dBm -34.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79428 GHz -43.29 dBm -30.20 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55911 GHz -43.02 dBm -30.02 dB
( I ] U o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-39 of 41




SPORTON L.

AB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 20.JAN.2020 10:45:22

Date: 20.JAN.2020 10:46:25

Spectrum pect 1
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 MAE_SPURIOUS LINE_ABS PABS _10 ddpe—$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
R ik o SN I .
et PPN P i prenpond NN I Gy -
50 dBr 1 50 dBm - hae
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 234.33283 MHz -59.17 dBm -46.17 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B85.54723 MHz -59.36 dBm -46.36 dB
725,000 MHz 1.000 GHz 100.000 kHz 968.26923 MHz -58,25 dBm -45,25 dB 725,000 MHz 1,000 GHz 100.000 kHz 997.11538 MHz -58.00 dBm -45,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.94 dBm -33.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97776 GHz -47.84 dBm -34.684 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89926 GHz -43.23 dBm -30.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.80327 GHz -43,13 dBm -30.13 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.56361 GHz -43.14 dBm -30.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.56111 GHz -43.08 dBm -30.08 d&
\ I ) ( Il J ) ol

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
e SPURIOUS LINE_ABS PAES
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
PP TIPS
b il &l ot
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 662.50855 MHz -59.20 dBm -46.20 dB
725.000 MHz 1.000 GHz 100.000 kHz 996.56593 MHz -57.91 dBm -44,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -47.60 dBm -34.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78478 GHz -43,24 dBm -30.24 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54411 GHz -43.01 dBm -30.01 dB
( I ] U o
Date: 20.JAN.2020 10:49:31
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG9D0701B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0064
40 Normal Voltage 0.0083
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0095

-10 Normal Voltage 0.0083 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0096
20 Normal Voltage 0.0000
20 Battery End Point 0.0090

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamman 1as. FCC RADIO TEST REPORT Report No. : FG9D0701B
LTE Band 13_Ant. 0
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.19 478 3.68 5.80 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.59 6.23 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10of 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Date: 20.J4N.2020 13:43:26

Spectrum b Spectrum b
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Date: 20.J4N.2020 13:43:41

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 20.J4N.2020 13:42:53

Spectrum b Spectrum =
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Date: 20.JAN.2020 13:43.07

LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 20.J4N.2020 13.45:05

v Spectrur
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Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | | 0% | p.01%
Trace 1 | 1836 cbm 23,57 dbm 5.50 dB 2.50 dB 5.10 dB 5.59 dB 5.62 dB Trace 1 | 19,63 cbm 27,26 dbm 7.44 dB 3.07 dB 4.99 db 5.23 dB 5.99 dB
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Date: 20.J4N.2020 13:26:05
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.87 4.79 - - - - - -
Middle CH - - - - 490 | 494 | 9.75 | 9.79 - - - -
Highest CH - - - - 488 | 4.94 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.86 - - - - - - -
Middle CH - - - - 4.97 - 9.65 - - - - -
Highest CH - - - - 4.90 - - - - - - -
TEL : 886-3-327-3456 Page Number : A13-3 of 21
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG9D0701B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

pectrum pectrum &3
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 781.538 MHz 17.08 dBm ndB down 4.685 MHz ML 779.15 MHz 14.55 dBm ndB down 4,785 MHz
T1 1 777.102 MHz -9.18 dBm nds 26.00 d8 T1 1 777.122 MHZ -10.82 dém nds 26.00 da
T2 1 781.958 MHz -8.95 dBm Q factor 160.5 T2 1 7B1.508 MHz -11.74 dém Q factor 162.8
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Date: 20.J4N.2020 11:00:13

DCate: 20.J4N.2020 11.00.01

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Report No. : FG9D0701B
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Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.52 dBm| ™l 17.40 dBm|
" 783.4990 MHz| ) ML 779.5620 MHz
= s 26.00 dB| « X, P 26.00 dB)
04 e el v Y 9.750000000 MHZ 104 i s i o ©.790000000 MHz
b [ Q factor | 80.4 b 7 \ 79.86
08 . ) 0 der L -
7 1 ¢
¥ ¥ / ¥
-10 dBm " 10 dBm ; Y
/ \ I \
20 dam S R AN 20 dem —
7 A s =
-30 dBm 30 dBm
-40 dam { -40 dem
2 -
—n e A —
-50 dém -50 dén
-60 dBm 60 darm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 783.489 MHz 17.52 dém ndB down 9.75 MHz ML 779.562 MHz 17.48 dBm ndB down 9,79 MHZ
T1 1 777.065 MHz -8.36 dBm ndé 26.00 dB T1 1 777.145 MHz -8.22 dém ndé 26.00 d8
T2 1 786.815 MHz -8.20 dBm  factor 0.4 T2 1 7B6.935 MHz -8.31 dBm  factor 79.6
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